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TEST REPORT CERTIFICATION

Applicant LG Electronics Inc.
Manufacturer #1 LG Electronics Inc.
Manufacturer #2 LG Electronics (Huizhou) Inc.
Manufacturer #3 SHEN ZHEN KWANG SUNG Electronics H.K. Co., Ltd.
EUT Description Wireless Speaker
FCCID BEJ9QK-ACCI97WKT
(A) TOTAL MODEL NO. ACC97WK (ACC97WK-T,
ACC97WK-R)
(B) TEST MODEL NO. ACCI7TWK-T
(C) SERIAL NO. N/A
(D) BRAND LG
(E) POWER SUPPLY DC 7V, 400mA
(F) TEST VOLTAGE AC 120V/60Hz via DVD Player

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART B & C, FEBRUARY 2006
AND ANSI C63.4/2003

(Receiver Unit with FCC CFR 47 Part 15B, §15.107 and §15.109)
(Transmitter Unit with FCC CFR 47 Part 15C, 815.207 and 815.209 and §15.247)

The device described above was tested by Audix Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart B and C limits.

The measurement results are contained in this test report and Audix Technology Corporation
is assumed full responsibility for the accuracy and completeness of these measurements. Also,
this report shows that the EUT to be technically compliant with the FCC official limits.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of Audix Technology Corporation.

Date of Test: Nov. 08 ~ 09, 2006

Prepared by: yuc;w\ /C-[Mﬂ*a’ Pec. 26 »uvd

(Tina Huané?‘Assistant)

Test Engineer: jt. ZZ/[A/ A D.ec_yé >34
(Ben Cheng/Section®anager)

»*

Approved & Authorized Signer: M Vec. 2€ 2o V4

(Leon Liu/Senior Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description

Total Model Number

Test Model Number
FCC ID
Brand Name

Applicant

Manufacturer #1

Manufacturer #2

Manufacturer #3

TX Module

Fundamental Range
Channel Number
Radio Technology

Antenna Gain

Wireless Speaker

ACCI97WK (ACCI97WK-T, ACCI97WK-R)

This device included a transmitter (ACC97WK-T)
and receiver (ACC97WK-R) unit. The general
model name is ACC97WK.

ACC97WK-T (Transmitter)
BEJ9QK-ACCO7WKT
LG

LG Electronics Inc.

19-1, Cheongho-Ri, Jinwuy-Myun, Pyungtaek-
City, Kyungki-Do, 451-713 Korea.

LG Electronics Inc.

19-1, Cheongho-Ri, Jinwuy-Myun, Pyungtaek-
City, Kyungki-Do, 451-713 Korea

LG Electronics (Huizhou) Inc.

No. 1 Xingda Road, Huitai Industrial Park of
Zhongkai Development Zone Huizhou City,
Guangdong, China

SHEN ZHEN KWANG SUNG Electronics
H.K. Co., Ltd.

Shitoushan Industrial Zone, Zhuan Chang Village,
Shiyan Town, Baoan District, Shen Zhen City,
Guang Dong Province, China

LG, M/IN WHAM2_LGTX
IC:2703H-LGVISION

2400MHz ~ 2483.5MHz
20
FHSS Modulation

2.0dBi

Audix Technology Corporation Report No. EM-F950467
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Date of Receipt of Sample Nov. 08, 2006

Date of Test Nov. 08 ~ 09, 2006

1.2. Tested Supporting System Details

1.2.1. DVD PLAYER

Model Number : HT902

Serial Number : N/A

Brand : LG

Manufacturer : LG Electronics Ltd.

USB Cable : Shielded, Detachable, 2.2m

DC Power Cable : Shielded, Detachable, 2.0m

Power Cord : Non-Shielded, Detachable, 1.5m
1.2.2. SPEAKER*2

Model Number : LHS-761AS

Serial Number : N/A

Brand : LG

Manufacturer : LG Electronics Ltd.

Data Cable*2 : Non-Shielded, Undetachable, 5.2m

With a ferrite core
1.2.3. RECEIVER

Model Number : ACC97WK-R

Serial Number : N/A

Brand : LG

Manufacturer : LG Electronics Ltd.

RX Module : LG, M/N WHAM2_LGRX

IC:2703H-LGVISION

Power Cord : Non-Shielded, Undetachable, 2.0m
1.2.4. AC ADAPTER (For Emission Measurement’s Transmitting and Receiving

Modes)

Model Number : DSA-10P-07

Serial Number : N/A

Manufacturer : DVE

Input X 100-240V~, 60/50Hz, 0.3A

Output : 7V, 1A

Power Cord : Non-Shielded, Undetachable, 1.5m

Bonded a ferrite core

Audix Technology Corporation Report No. EM-F950467
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1.3. Description of Test Facility

Name of Firm Audix Technology Corporation

EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou,
Taipei, Taiwan

Test Location & Facility No. 2 Shielded Room
(C2/Semi-AC) No. 67-4, Tin-Fu Tsun, Lin-Kou,
Taipei, Taiwan.

Semi-Anechoic Chamber

No. 53-11, Tin-Fu Tsun, Lin-Kou,
Taipei, Taiwan

May 15, 2006 File on

Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code 200077-0
(NVLAP is a NATA accredited body under Mutual Recognition Agreement)

1.4. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)

Conduction Test 150kHz~30MHz +1.73dB

Radiation Test 30MHz~300MHz +2.99dB

(Distance: 10m) 300MHz~1000MHz +2.73dB

30MHz~300MHz +2.91dB

Radiation Test 300MHz~1000MHz +2.94dB
(Distance: 3m)

Above 1GHz +5.02dB

Remark : Uncertainty = kug(y)

Test Item Uncertainty
20dB Bandwidth + 0.2kHz
Carrier Frequency Separation + 0.2kHz
Time Of Occupancy + 0.03sec
Maximum peak Output power +0.52dBm
Emission Limitations +0.13dB
Band Edges +0.13dB

Audix Technology Corporation Report No. EM-F950467
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2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

The following test equipment were used during the conducted measurement:
(No. 2 Shielded Room)

Item Type Manufacturer Model No. | Serial No. Last Cal. Next Cal.
1. |Test Receiver R&S ESCS30 100265 Sep. 19,06’ | Sep. 18, 07’
2. |A.M.N. R&S ESH2-Z5 |890485/023| Feb. 09, 06’ | Feb. 08, 07’
3. |L.LLS.N. Kyoritsu KNW-407 | 8-855-9 | Apr. 19,06’ | Apr. 18, 07’
4. |Pulse Limiter R&S ESH3Z2 001 Mar. 11, 06’ | Mar. 10, 07’

2.2. Block Diagram of Test Setup
AC POWER «—— TRANSFORMER A.M.N.
SOURCE |
|
PULSE LIMITER SPEAKER*2 DVD PLAYER

TEST RECEIVER

# FERRITE CORE

2.3. Powerline Conducted Emission Limit

pC SYSTEM | | WIRELESS SPEAKER | EUT [WIRELESS SPEAKER
‘ (RECEIVER) (TRANSMITTER)]
PRINTER |
L.I.S.N. 50Q2 TERMINATOR
— :POWER LINE
——— SIGNAL LINE

Frequency Maximum RF Line Voltage
Quasi-Peak Level | Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ 5MHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remark1.: If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2.: The lower limit applies at the band edges.

Audix Technology Corporation Report No. EM-F950467
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Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turn on the power of all equipments.

2.4.3. The DVD player sent 1kHz audio signal to Wireless Speaker (receiver) through
Wireless Speaker (transmitter) and sent the sound to speaker.

Test Procedure

The EUT powered by DVD player was put on table which was above the ground by
80cm and DVD player’s power cord connected to the power mains through a line
impedance stabilization network (L.I.S.N. #1) and the other peripheral devices power
cord were connected to the power mains through a line impedance stabilization
network (L.I.S.N. #2) This provided a 50 ohm coupling impedance for the
measuring equipment.  (Please refer to the block diagram of the test setup and
photographs.) Both sides of A.C. line were checked for maximum conducted
interference. In order to find the maximum emission, the relative positions
simulators of the interface cables should be manipulated according to FCC ANSI
C63.4-2003 during conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. (Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT was performed during this section testing and all the test results are attached in
next pages.

EUT Wireless Speaker M/N  ACC97WK-T
Test Date Nov. 09,2006  Temperature 27 Humidity 46%

Reference Test Data No.: Neutral: # 4 ; Line: # 3

Audix Technology Corporation Report No. EM-F950467
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AUDIX TECHNOLOGY Coxp. ERMC Lahoratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:ttexnc i@tteme com.iw

Data: Ijl | (B
eve Ll
20 (dBuv)

File: E-'test-datalLG\2006'em952510A.EMI (4)

Date: 2006-11-09

\ FCC 15B-B
|
\ CLASS B (AV)
|
a
40 z
3 B
4
0
0.15 0.5 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Eite : Ho.2 Shielded room Data 4
Condition : ESH2-Z5 Phase : HEUTRAL
Limit : FCC 15B-B

Envy. f Ins.
EUT

27*C ,46% f ESCSE 30

: Wireless Speaker

Power Rating : 120Vac/60H=z
operating (ACC97WK-T)

Test HMode

Freyq.
{MHz)

LISH Cahle

96
16
7
58
27

53.
39.
33.
29.
41.

30
it
37
18
o7

(dB}) (dB)} (dBuW) {(dBuv)
0.10 0.24 52,
0.10 0.32 39,
0.20 0.40 32,
0.20 0.40 28,
0.25 0.55 40,
0.45 0.70 31,

oo

32.

14

Engineer: Ada Huang
MSH: ACCITWK

Emission

Factor Loss Reading Level Limits

{ dBuYr)

65.
58.
56.
56.
60.
60.

87
21
oo
oo
oo
oo

Margin Remark

(dB)

12.
15.
22.
26.
15.
27.

57 QP
63 QP
63 QP
82 QP
93 QP
86 QP

Remarks: 1.Emission Level= LISH

Factor + Cahle Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology Corporation Report No. EM-F950467
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AUDIK TECHNOLOGY Coxp. ERMC Lahoratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303
Email:tieme gtiteme com.iw

ata:l_3 I (dB
evel (dBu
80 (dBuv)

File: Eitest-datalllLG'2006'em952510A.EMI (4)

Date: 2006-11-09

\ FCC 15B-B
|
\ CLASS B (AV)
|
a
40 z
; 1 EW
0
0.15 0.5 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Eite : Ho.2 Shielded room Data 3
Condition : ESH2-Z5 Phase : LTHE
Limit : FCC 15B-B

Envy. f Ins.

EUT

Power Rating :

: Wireless Speaker

120Vac/60Hz

27*C ,46% f ESCSE 30

(dBuY) { dBUV)

51.
39.
31.
30.
39.
32.

94
38
88
76
50
99

52.
39.
32.
31.
40.
34.

28
80
18
36
30
25

Engineer: Ada Huang
M/H:ACCIO7TWK

Emission

Reading Level Limits

{ dBuv)

bb.
58.
56.
56.
e0.
60.

oo
21
oo
oo
oo
oo

Margin Remark

{dB})

13.
18.
23.
24.
19.
25.

72 QP
41 QP
52 QP
64 QP
70 QP
75 QP

Test Mode operating (ACC97WK-T)

LISH Cable

Freyq. Factor Loss

({MHz) {dB) (dB)

1 0.150 0.10 0.24

2 0.383 0.10 0.32

3 1.153 0.20 0.40

4 2.993 0.20 0.40

5 6.386 0.25 0.55

6 17.568 0.56 0.70
Remarks: 1.Emission Level=

LISH

Factor + Cabhle Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT shall be deemed to meet bhoth limits and measurement
with average detector is unnecessary.

Audix Technology Corporation Report No. EM-F950467
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment
The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer HP 8593EM |3826A00272|Aug. 23, 06’ | Aug. 22, 07’
2. |Test Receiver R&S ESCS30 100339 |Mar. 21, 06’ | Mar. 20, 07’
3. |Pre-Amplifier HP 8447D |2944A06305|Mar. 09, 06’ | Mar. 08, 07”
4. |Biconical Antenna CHASE |VBAG6106A 1264 Apr. 19,06’ | Apr. 18, 07’
5. |Log Periodic Schwarzbeck | UHALP91 0139 Apr. 19,06’ | Apr. 18, 07’

Antenna 08-A
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer HP 8593EM [3826A00272|Aug. 23, 06’ | Aug. 22, 07’
2. |Pre-Amplifier HP 8449B |3008A01284| Jun. 30, 06’ | Jun. 29, 07’
3. |3.5G High Pass HP 84300- 005 Jan. 11, 06’ | Jan. 10, 07’

Filter 80038
4. |Horn Antenna EMCO 3115 9112-3775 |Jun. 01, 06" | May 31, 07’
5. |[Horn Antenna EMCO 3116 2653 Oct. 04, 06° | Oct. 03, 07’
3.2. Test Setup
3.2.1. For System Operating mode
AC POWER
SOURCE «— DVD PLAYER SPEAKER*?2

EUT [WIRELESS SPEAKER
(TRANSMITTER)]

# FERRITE CORE

WIRELESS SPEAKER
(RECEIVER)

— POWER LINE

3.2.2.

AC POWER

SOURCE

[]: AC ADAPTER

For Transmitting and Receiving modes

——  SIGNAL LINE

- b

EUT [WIRELESS SPEAKER

(TRANSMITTER)]

mm : FERRITE CORE

Audix Technology Corporation Report No. EM-F950467




FCC ID. BEJ9QK-ACC97WKT Page 13 of 61

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWE

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

3.2.4. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[Iil ANTENNA ELEVATION VARIES FROM 1Im TO 4m

EUT

3m

0.8m
TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

Audix Technology Corporation Report No. EM-F950467
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3.3. Radiated Emission Limits

3.3.1. §15.109/CISPR 22, Class B Radiated Emission Limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
(MHz) (Meters) (dBuV/m)
30 ~ 230 3 40
230 ~ 1000 3 47

Note (1) The tighter limit applies at the edge between two frequency bands.
(2) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the E.U.T.

3.3.2. 815.209/815.109 Class B Radiated Emission Limits

Fre'\q/llﬁg cy Distance Meters p\F/I/erInd Strengths Ia'én;s m
30~ 88 3 100 40.0
88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0

Above 1000 3 74.0 dBuV/m (Peak)
54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) =20 log Emission level (uV/m)
(2) The tighter limit applies at the edge between two frequency bands.
(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or

system.
(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part

15.209 (a).
(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35
(b) and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Operating Condition of EUT

Test Mode: Operation
3.4.1. Setup the EUT (Wireless Speaker) and simulator as shown on 3.2.1.

3.4.2. Turn on the power of all equipment.

3.4.3. The DVD player sent 1kHz audio signal to Wireless Speaker (receiver) through
Wireless Speaker (transmitter) and sent the sound to speaker.

Test Mode: Transmitter & Receiver

3.4.4. Setup the EUT (Wireless Speaker) and simulator as shown on 3.2.2
3.4.5. Turn on the power of all equipment.

3.4.6. The EUT (Wireless Speaker) was on normal function status (transmitting and
receiving) during all testing.

Audix Technology Corporation Report No. EM-F950467
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3.5. Test Procedure

3.6.

The EUT powered by DVD player or AC adapter and its simulators were placed on a
turn table which was 0.8 meter above the ground. The turn table rotated 360 degrees
to determine the position of the maximum emission level. EUT was set 3 meters
away from the receiving antenna which was mounted on a antenna tower. The
antenna moved up and down between 1 to 4 meters to find out the maximum emission
level. Broadband antenna such as calibrated biconical and log-periodical antenna or
horn antenna were used as a receiving antenna. Both horizontal and vertical
polarization of the antenna were set on measurement. In order to find the maximum
emission, all of the interface cables were manipulated according to FCC ANSI
C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver ESCS30 was set at 120kHz. (For 30MHz to
1000MH?z)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from fundamental
frequency) was checked.

Radiated Emission Measurement Results
PASSED. All the emissions not reported below are too low against the official limits.

EUT Wireless Speaker M/N  ACC97WK-T

Test Date Nov. 08,2006  Temperature 25 Humidity 63

For Frequency Range 30MHz~1000MHz:

The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.1.

No.| Test Unit Test Mode and Frequency ie(;cfirzi)nnileeSt sztr?i;?'
1. System Operation #2,#3 #1,#4
2. 2403.328MHz (CHO0) #10 #9
3. | Transmitter | Transmitting | 2442.240MHz (CH19) #9 #10
4. 2479.104MHz (CH37) #10 #9
5. | Receiver Receiving | 2442.240MHz (CH19) #9 #10
*

Above all final readings were measured with Quasi-Peak detector.

Audix Technology Corporation Report No.
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For Frequency above 1GHz:

The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.2.

No. Test Mode and Frequency

1 2403.328MHz (CHO)
2 Transmitting 2442.240MHz (CH19)
3. 2479.104MHz (CH37)
4 Receiving 2442.240MHz (CH19)

* Above all final readings were measured with Peak detector and Average detector.

For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Ref Test Data No.
No. Test Mode and Frequency ¢ farence e a_ °
Horizontal Vertical
1. o 2403.328MHz (CHO0) #1,#4 #2,#3
Transmitting
2. 2479.104MHz (CH37) #T,#6 #8,#5

Audix Technology Corporation Report No. EM-F950467
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3.6.1. 30MHz~ 1000MHz Frequency Range Measurement Result

AUDIX J

AUDIE Corp. EMIC Laboratory

Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Connty, Taiwan ROC, Post Code 24443
Tel+886-2-20092133  Fax+386-2-26099303
Email:tteme@iteme. com.tar

Dat.

File: D' Test&Photo' 2006 DATA'EM952510A Radiated 15BTee 15h.EMI (4}

Drate: 2006-11-08

a2
Level (dBuvin}
&0

CISPR22 CLASS-B
f

’ Ty LI
0
30 84, 138. 192, 246, 300
Trace: (Discrete) Frequency (WHz)
gite no. : &/C Chamber Data no. : 2
Dis. / Ant. Im VBAALOGA(1Z64)2006 Ant. pol. HORIZONTAL
Limit CIZPREZ CLASE-E
Env. / Ins. BS93EM Z5*C/E3% Engineer Alvin Yang
EUT Wireless Speaker M/ N: ACCSTWE
Fower Rating 1z20Vac/60Hz
Test Mode Operating
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)
1 g8.880 11.93 1.70 11.53 Z25.16 40.00 14.84 QF
= i04.79%0 17,58 Z2.15 B.26 27.598 40.00 lz.0z QP
3 148.530 Z0.5°%9 Z .60 A.71 29.590 40.00 10.10 QF
4 Z03.240 Z1.99 3.10 g.06 33.15 40.00 .85 QF
5 Z209.z80 zZ1.7°% 3.16 9.8z 34.77 40.00 2.23 QP
5 297.030 Z6.86E 4.00 11.5Z2 4Z.14 47.00 4.86 QF
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official

limit are not reported.
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AUDEE Corp. EMC Laboratory

Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Couanty, Taiwan ROC, Post Code 24443
Tel+886-2-20092133  Fax+386-2-26099303
Email:tteme@iteme. com.tar

Data: 3 ~ Hle: D' Test&Photo'2006 DATAEM952510A'Radiated 15BTcc 15b.EMI {4}
80 Level ((dBuvin} Date; 2006-11-08
CISPR22 CLASS-B
7
40 1
0 300 440. 580. T720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Site no. : &S0 Chamber Data no. : 3
Dis. / Ant. Jm UHALP2P108A (0122 2004 Ant. pol. HORIZONTAL
Limit CISPREZ CLASA-B
Env. / Ins. B593EM Z25*C/63% Engineer Alvin Yang
EUT Wireless Speaker M/ ACCOTWE
Power Rating 1Z20vac/60H=
Test Mode Operating
ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dBEpV/m) (dBEpV/m) (dE)
1 371.400 17.08 4,60 15.45 37.13 47 .00 2.87 QF
z 445,300 17.58 2.40 13.63 36.81 47 .00 10.35% QP
3 531%.800 12,99 f.90  15.ZZ 4z.11 47,00 4.89 QF
4 595.400 Z0.54 .20 13.41 40.55 47 .00 .45 QF
5 74Z.400 ZZ.47 6.70 2.78 38.95 47 .00 .05 Qp
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.
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AUDEL Corp. EMC Laboratory

Mao.53-11, Tin-fu T sun, Lin-kou Heiang, Taiped
County, Taitwan ROC, Post Code 24443
Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Dat

a
Lewvel ((ABuVimp
a0

File: D' Test&Photo' 2006 DATA'EM952510A Radiated 15BTce 15h.EMI (4}

Date: 2006-11-08

40

CISPR22 CLASS-B
G

v

e/

k

0

30 4. 138, 192, 246, 300
Trace: {Discrete} Frequency (MHz)
Site no. 1 ASC Chamber Data no. 1
Dis. / ant. Im VBAALOGA(1Z64)2006 Ant. pol. YERTICAL
Limit CIZPREZ CLASE-E
Env. / Ins. BS93EM Z5*C/E3% Engineer Alvin Yang
EUT Wireless Speaker M/N: ACCITWE
Fower Rating 1z20Vac/60Hz
Test Mode Operating
Ant. Cakle Emizsion
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) ({dBEpV) {(dBEpV/m) (dEpV/m) (dE)
1 41.880 19.8Ba& 1.30 10.80 31.5%6 40.00 g2.04 QF
z 8,880 11.93 1.70 18.35 31,98 40,00 g.0z qQp
3 104,790 17.58 Z.15 9.99 29.71 40.00 10.z%9 QF
4 148.530 Z0.5°% Z.60 T.65 30.24 40.00 9.1 QF
5 Z09,Z80 Z21.79 3,16 G.21 3l.1a 40,00 g.84 QF
=) 297.030 Z6.BE 4.00 10.60 41.2Z2 47.00 5.78 QF
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.
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AUDEE Corp. EMC Laboratory

Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Couanty, Taiwan ROC, Post Code 24443
Tel+886-2-20092133  Fax+386-2-26099303
Email tteme@tteme. com bw

Dat.

File: D' Test&Photo' 2006 DATA'EM952510A Radiated 15BTcc 15h.EMI (4}

Date: 2006-11-08

a:d
Level (dBuWin}
&0

CISPR22 CLASS-B

) EWM‘
0 300 440. 580. T20. 860. 1000
Trace: {Discrete) Frequency (MHz)
Site no. i A/C Chawmher Data no. : 4
Dis. / Ant. Jm UHALP2P108A (0122 2004 Ant. pol. VYERTICAL
Limit CISPREZ CLASA-B
Env. / Ins. B593EM Z25*C/63% Engineer Alvin Yang
EUT Wireless Speaker M/ N ACCSTWE
Power Rating 1Z0%ac/60HZ
Test Mode Operating
Ant. Cahle Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB)  (dBuv) (dBuVim) (dBpY/ m) (dB)
1 371,400 17.08 4,60 13.19 34,87 47,00 1Z.13 QF
2 444,300 17.58 5.40 16.86 39.84 47.00 T7.16 QF
3 21%.800 12,99 6. 50 g.97 35.86 47 .00 11.14 QF
4 555,400 Z0.54 .20 9. 54 37.08 47,00 2.92 QP
5 74Z.400 ZZ.47 6.70 7.01 36.18 47 .00 10.8z QF
& g820.800 Z5.06 7.30 3.8Z2 38.17 47.00 2.83 QF
Bemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.
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@ AUDE Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Couanty, Taiwan ROC, Post Code 24443

Tel+886-2-20092133  Fax+386-2-26099303
Email:tteme@iteme. com.tar

Data: 10 ~ Flle: D2 Test&Photo' 2006 DATA'EM9525 10A'Radiated 15C TX TX2403.EMI {210$
20 Level ((dBuvin} Date; 2006-11-08
FCC PART-15C
—

EWM

40—|—‘

0 30 224, 418. 612, 806. 1000

Trace: {Discrete} Frequency (MHz)

8ite no. : A/C Chamber Data no. : 10
Dis. / &Ant. : 3m  VBAGLOAA/UHALES108A Ant., pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : BS593EM 25+*C/63% Engineer : Alwin Yang
EUT : Wireleszs #peaker M/N: ACCITWE-T
Power Rating : 120Vac/60Hz
Test Mode : TEZ403.3Z8MH=
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dE)} (dBEpv)  (dBpVim) (dBEpVim) (dB)

1 30,000 Z4.86 1.10 -z.04 23.582 40.00 la.08
z e4.320 11.81 1.70 2.15 Z22.66 40.00 17.34
3 27.%00 16.84 Z.10 4.535 Z3.89%9 43.50 1%.61
4 a215.000 19,897 &.80 0.48 Z27.z5 4,00 18.75
5 379.0zZ0  Z0.%6 6,40 G.Z24 33.60 45.00 12.40
& BZ3.460 Z24.07 7.00 Z2.41 33.48 4¢.00 1Z.52

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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@) AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Taitwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+856-2-26009303
Email:tteme@iteme. com.tar

Data: © ~ HFle: D' Test&Photo' 2006 DATA'EM9525 108 Radiated 15C TX TX2403.EMI {210&
20 Level ((dBuvin} Date; 2006-11-08
FCC PART-15C
I
i
-'Il]—l
me
0 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
8ite no. : A/C Chamber Data no. : 9
Dis. / &nt. : 3m VBA6106A/UHALES1084 Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env., / In=s. : B393EM ZZ53+C/63% Engineer : Alwvin Yang
EUT : Wireless #peaker M/N: ACCITWE-T
FPower Rating : 120%ac/&0Hz
Test Mode 1 TEZ403.3Z8MH=z
Ant., Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)
1 30.000 Z4.B8Ba8 1.10 a.87 32.83 40.00 7,17
= 40.670 Z0.38 1.30 9.5z 31.18 40.00 g.82
3 62.580 1Z.04 1.63 1B.41 3Z.08 40.00 7,92
4 434.490 17.3¢6 5.24 Z.82 Z25.4%Z 45.00 Z20.58
5 579,020 20,96 G, 40 0.7z zg.08 45,00 17. 92
) 808.5%10 Z4.13 7.00 Z.37 33.50 45.00 12.50

Remarks: 1. Emission Level= Antenna Factor + Cabkle Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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@ AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Taitwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+856-2-26009303
Email:tteme@iteme. com.tar

Data: © ~ File: D2 Test&Photo' 2006 DATAEM9525 10A'Radiated 15C TX TX2442.EMI {210$
20 Level (dBuvin} Date; 2006-11-08

FCC PART-15C
—

0 30 224, 418, 612, 1206, 1000

Trace: {Discrete) Frequency (MHz)

gite no. : &/C Chamber Data no. : 9
Dis. / &nt. : 3m VBASLOGA/ UHALES108A Ant. pol. : HORIZONTAL
Limit 1 FCC PART-15C
Env. / Ins. : B593EM Z25+C/63% Engineer : Alwin Yang
EUT : Wireless Speaker M/N: ACCOTHWE-T
Power Rating : 1Z0WVac/60Hz
Test Mode : THEZ44Z,Z40MH=
Ant., Cahle Emiz=ion
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

1 a0.o000 Z4.84 1.10 -1.78 Z4.18 40.00 15.82
z £3.%50 11.%50 1.87 3.38 Z1.595 40.00 13.05
3 26.930 16.75 Z.05 .62 25.42 43.50 18.08
4 417.030 16.95 5.08 Z.87 Z4.89%9 4¢6.00 £1.11
bl 281,830 Z0.%91 &.30 4.30 31.71 4,00 14.29
= &ls.850 21.31 .30 5.31 3z.892 4¢.00 13.08
K BZ0.550 23.87 7.00 5.40 3e.07 4¢.00 9.93

RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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i AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+i86-2-26009303
Email:tteme@iteme. com.tar

Data: 10 File: D:'Test&Photo 2006 DATA'EM952510A Radiated15C TX TX244 2.EMI {210$
20 Level (dBuWin} Date: 2006-11-08
FCC PART-15C
—

40f

eI G
0 30 224, 41%. 612, 206, 1000

Trace: (Discrete) Frequency (MHz)
Site no. 1 ASC Chamber Data no. : 10
Dis. / &nt. : 3m VBASLOGA/ UHALES108A Ant. pol. : VERTICAL
Limit 1 FCC PART-15C
Env. / Ins. : B593EM Z25+C/63% Engineer : Alwvin Yang
EUT : Wireless Speaker M/ M ACCOTWE-T
Power Rating : 1Z0WVac/60Hz
Test Mode : TEZ44Z.240MH=

Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dB)  (dBuv) {(dBuV/m) (dBp¥/m) (dB)

1 a0.o000 Z4.84 1.10 T.04 33.00 40.00 7.00
z 38.730 Z21.Z21 1.20 9.91 3z.31 40.00 7.69
3 g6.860 11.820 1.70 18.80 3Z.30 40.00 7.70
4 Zos.480 Z21.85 3.12 Z.52 Z7.48 43.50 1e.0Z2
3 4zZ8.670 17.23 3. 20 3.05 Z5.48 4,00 20052
= B8Z3.460 Z24.07 7.00 4,12 35.19 4¢.00 10.81

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.
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i AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+i86-2-26009303
Email:tteme@iteme. com.tar

Data: 10 File: D:'Test&Photo' 2006 DATA'EM952510A Radiated 15C TX TX2479.EMI {210$
20 Level (dBuWin} Date: 2006-11-08
FCC PART-15C
—

40f

0 30 224, 418, 612, 1206, 1000

Trace: {Discrete) Frequency (MHz)

gite no. : &/C Chamber Data no. : 10
Dis. / &nt. : 3m VBASLOGA/ UHALES108A Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z25*C/63% Engineer : Alwin Yang
EUT : Wireless Speaker M/ H: ACCITWE-T
Power Rating : 12Z0Vac/60Hz
Test Mode : THEZ475.104MH=
Ant., Cahle Emiz=ion
Fredq. Factor Loss Reading Level Limits Margin Remark

(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

1 a0.e70 Z4.81 1.10 -1.41 Z4.50 40.00 15.50
z 97,900 16.354 Z.10 7,30 Z6.44 43,30 17.06
3 379.0zZ0  Z0.%6 G.40 S.67 33.03 46.00 12,27
4 gle.850 21.31 &.30 5.38 3z.99 4¢.00 13.01
bl 226,370 24,42 7.00 G.15 37,57 4,00 2.43

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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@ AUDEL Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
Coutty, Tatwan RO FPost Code 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 9 File: D' Test&Photo' 2006 DATA EM9525108 Radiated 15C TX TX2479.EMI {211.'%
80 Lewvel ((ABuVimp Date; 2006-11-08

FCC PART-15C
[

-IIII—I—‘
f W

==l

0

30 224, 418. 612, 806. 1000

Trace: (Discrete) Frequency (MHz)

8ite no. i A/C Chamher Data no. HE-
Dis. / &nt. : 3m VEAE1NGA/UHALES108A Ant. pol. : VERTICATL
Limit : FCC PART-15C
Env., / In=s. : B393EM LZ5+C/63% Engineer : &lwvin ¥Yang
EUT : Wireless Speaker M/N: ACCITHWE-T
Power Rating : 120%ac/&0Hz
Test Mode 1 TEZ472.104MH=
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dE)} (dBEpv)  (dBpVim) (dBEpVim) (dB)

1 30,870 Z4.81 1.10 3.74 31.65 40.00 2.35
z 37,760 21.58 1.20 B.53 31.31 40.00 2.6%9
3 64.920 11.81 1.70 18.14 31.65 40.00 2.35
4 4Z8.670 17.23 5. 20 Z.49 Z4. 32 45.00 £1.08
5 579.0zZ0  Z0.%a6 G.40 1.686 Z9.0z 4¢6.00 16.98
= 217,640 Z3.76 7.00 2.2 3z.58 4,00 13.0&

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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i AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+i86-2-26009303
Email:tteme@iteme. com.tar

Data: 9 File: D' Test&Photo' 2006 DATA'EM9525 108 Radiated15C TX RX2442.EMI EIIII(]'
20 Level (dBuWin} Date: 2006-11-08

FCC/CLASS-B
!

40f

ﬁ,

WO BN

0 30 224, 418, 612, 1206, 1000

Trace: {Discrete) Frequency (MHz)

gite no. : A/C Chamhber Data no. H-
Dis. / &nt. : 3m VBASLOGA/ UHALES108A Ant. pol. : HORIZONTAL
Limit : FCC CLABE-B
Env. / In=. : B8593EM Z5*C/63% Engineer : &lwvin ¥Yang
EUT : Wireless gpeaker M/N: ACCOTHWE-T
Fower Rating : 1Z0WVac/60Hz
Test Mode : REZ44Z ., Z240MH=
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dB)  (dBuv) (dBuVim) (dBpY/ m) (dB)

1 a0.o000 Z4.84 1.10 -Z.23 Z23.73 40.00 16.27
z 96.930 16.73 Z2.05 5.48 Z4.z8 43.50 15.z22
3 275.0z0 20,94 &.40 3.89 33.25 4,00 12.75
4 &ls.850 21.31 .30 5.15 32,76 4¢.00 13.24
5 317.640 Z3.76 7.00 4.34 35.10 4¢.00 10.5%0

Bemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z, The emission levels that are Z0dE below the official
limit are not reported.
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@ AUDEL Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan RO, Fost Code 24443

Tel+856-2-26092133 Fax+s26-2-260099303
Email:tteme@iteme. com. twr

Data: 10 File: D:'Test&Photo'2006 DATA'EM9525108 Radiated 15C TX' EX2442.EMI g(::}'
20 Lewvel (dBuvimj} Date: 2006-11-08
FCC CLASS-B
—

-Il]—l—‘

0 30 224, 418. 612, 806, 1000

Trace: {Discrete) Frequency (MHz)

8ite no. : &/C Chamber Data no. : 10
Dis. / Ant. : 3m  VEBAGlOGA/UHALPS108A Ant. pol. : VERTICAL
Limit : FCC CLAZE-EB
Env. / Ins. : B593EM Z25+*C/63% Engineer : Alwvin Yang
EUT i Wireless Speaker  M/N:ACCHTWE-T
Power Rating : 1Z0WVac/60Hz
Test Mode : REZ44Z.Z240MH=
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dB)  (dBuv) (dBuVim) (dBpY/ m) (dB)

1 20.270 ZzZ4.81 1.10 5.5%2 31.50 40.00 g.50
z 64.%20 11.81 1.70 Z0.Z4 33.77 40.00 6.23
3 143.4%0 20.27 Z.30 3.35 26,12 43,40 17.38
4 4Z1.880 17.03 5.10 Z2.59 Z4.71 4¢.00 21.29
5 369,320 21.17 .50 -0.Za Z7.41 4¢.00 18.59
= 213.760 23,598 7.00 3.01 33.88 4,00 12.01

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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3.6.2. Above 1GHz Frequency Range Measurement Results

Date of Test
EUT

Test Mode

Emission
Frequency
MHz

Peak 1645.120
1851.760

Average 1645.120
1851.760

Emission
Frequency
MHz

Peak 1645.120
1695.520

Average 1645.120
1695.520

Nov. 08, 2006 Temperature 25

Wireless Speaker (Transmitter) Humidity 63

Transmitting Mode, Frequency:

2403,328MHz (CHO) Test Voltage ~ AC 120V/60Hz

Antenna Cable Meter Reading Emission Level

Factor Loss  Horizontal Horizontal Limits Margin
dB/m  dBuV  dBupV/m dBuV/m dB

26.17 6.45 13.46 46.08 74.00 27.92
27.15 6.62 9.84 43.61 74.00 30.39
26.17 6.45 5.46 38.08 54.00 15.92
27.15 6.62 1.84 35.61 54.00 18.39

Antenna Cable Meter Reading Emission Level

Factor Loss Vertical Vertical Limits Margin
dB/m  dBuV  dBuV/m dBuV/m dB

26.17 6.45 19.63 52.25 74.00 21.75
26.43 6.80 12.69 45.92 74.00 28.08
26.17 6.45 10.63 43.25 54.00 10.75
26.43 6.80 3.69 36.92 54.00 17.08

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Nov. 08, 2006 Temperature 25
EUT Wireless Speaker (Transmitter) Humidity 63
Test Mode Transmitting Mode, Frequency:

2442.240MHz (CH19) Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level

Frequency  Factor Loss  Horizontal Horizontal Limits Margin

MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1703.920 26.46 6.85 13.77 47.08 74.00 26.92
1905.520 27.39 6.35 8.94 42.68 74.00 31.32
Average 1703.920 26.46 6.85 5.77 39.08 54.00 14.92
1905.520 27.39 6.35 0.94 34.68 54.00 19.32

Emission Antenna Cable Meter Reading Emission Level

Frequency Factor Loss Vertical Vertical Limits Margin

MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1703.920 26.46 6.85 15.18 48.49 74.00 25.51
1787.920 26.86 6.97 12.36 46.19 74.00 27.81
Average 1703.920 26.46 6.85 7.18 40.49 54.00 13.51
1787.920 26.86 6.97 4.36 38.19 54.00 15.81

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test

EUT

Test Mode

Average

Emission
Frequency
MHz

1653.520
1759.360

1653.520
1759.360

Emission
Frequency
MHz

1011.760
1300.720
1759.360
1947.520

1011.760
1300.720
1759.360
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Nov. 08, 2006 Temperature 25

Wireless Speaker (Transmitter) Humidity 63

Transmitting Mode, Frequency:

2479.104MHz (CH37) Test Voltage  AC 120V/60Hz

Antenna Cable Meter Reading Emission Level

Factor Loss  Horizontal Horizontal Limits Margin
dB/m  dBuV  dBupV/m dBuV/m dB

26.22 6.52 12.68 45.42 74.00 28.58
26.72 7.12 14.97 48.81 74.00 25.19
26.22 6.52 4.68 37.42 54.00 16.58
26.72 7.12 6.97 40.81 54.00 13.19

Antenna Cable Meter Reading Emission Level

Factor Loss Vertical Vertical Limits Margin
dB/m  dBuV  dBuV/m dBuV/m dB

25.21 4.21 12.40 41.82 74.00 32.18
25.33 4.84 12.44 42.61 74.00 31.39
26.72 7.12 16.43 50.27 74.00 23.73
27.58 6.11 13.26 46.95 74.00 27.05
25.21 4.21 4.40 33.82 54.00 20.18
25.33 4.84 4.44 34.61 54.00 19.39
26.72 7.12 8.43 42.27 54.00 11.73
27.58 6.11 5.26 38.95 54.00 15.05

1947.520

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test
EUT

Test Mode

Emission
Frequency
MHz
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Nov. 08, 2006 Temperature 25

Wireless Speaker (Transmitter) Humidity 63

Receiving Mode, Frequency:
2442.240MHz (CH19)

Test Voltage AC 120V/60Hz

Antenna
Factor

dB/m

Cable Meter Reading Emission Level

Loss

dBuV

Peak 1149.520
1855.120

Average 1149.520
1855.120

Emission
Frequency
MHz

Antenna
Factor

dB/m

Cable
Loss
dBuVv

Peak 1398.160
1759.360

Average 1398.160
1759.360

Horizontal Horizontal Limits Margin
dBuV/m dBuV/m dB
7.27 37.03 74.00 36.97
6.80 40.60 74.00 33.40
-0.73 29.03 54.00 24.97
-1.20 32.60 54.00 21.40
Meter Reading Emission Level
Vertical Vertical Limits Margin
dBuVv/m dBuVv/m dB
6.43 36.94 74.00 37.06
6.75 40.59 74.00 3341
-1.57 28.94 54.00 25.06
-1.25 32.59 54.00 21.41

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Remark
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3.6.3. Restricted Bands Measurement Results

Date of Test

Nov. 08, 2006

Temperature 25

EUT

Wireless Speaker (Transmitter)

Humidity 63

Test Mode

Transmitting Mode, Frequency:
2403.328MHz (CHO0)

Test Voltage AC 120V/60Hz

Antenna Cable
Factor Loss
dB/m dBuV

Emission
Frequency
MHz

Peak * 2389.200

Average * 2379.900

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

Meter Reading Emission Level

Limits
dB

Horizontal Margin

dBuV/m

Horizontal
dBuV/m

45.76 74.00

32.50 54.00

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

AUDIX Corp. EMC Laboratory
o531, Tinfu Toun, Lin-kou Heisng, Taipel
County, Tawan RO.C.  Post Code 24443
Tel#836-2-26002133 Fax+386-2-26090203

Email:tteme@iteme com.bw

AUDIX 3

AUDIX Corp. BMC Laboratory
Wo 3311, Tin-fi Tsun, Lin-kou Helang, Taipet
County, Taiwan ROC.  PostCods 24443
Tel+86.3-26092133 Far-+386-2-26009903

Emailtteme@tteme com bw

AUDIX

Dat

a: 1 File: D:'Test&Photo'2006 DATAEM952510A Radiated 15C TX:0ut of Band.EMI
115 Level (dBuVin) i

8]
Date: 200%—’1 1-08

k)

FCC PART-150/{ lh}
58
i

0

2310 2330, 2350, 2370, 2390. 2410
Trace: (Discrete} Frequency (Hz)
Site no. : 4/C Chamber Data no. : 1
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE)
Env. / Ins. : BS33EM 25*C/63% Engineer : Alwin Yang
EUT i Wireless Speaker  M/N:ACCOTWR-T
Power Rating : 120Vac/60Hz
Test Mode : THZ403.328MHz
Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz ) (dB/m) (dB) (dEpV¥) (dBpV/m) (dBpV/m) (dBE)
1 238%.zZ00 2g8.5%9 6.34 10.82 45.7é 74.00 28.24 Pesk
Z 2390.000 28.59 A.34 B.89 43,62 74.00 30.38 Peak
3 Z2403.000 Z8.6Z 6.36 &B.18 103.15 74.00 -25.13 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the official
limit are not reported.

Data: 4 File: D: Test&Photo'2006 DATAEM952510ARadiated 15CTX 0wt of Band.EMI (8)
15 Level {((BuVim} Date: 2006-11-08

3

58 FCC PART-15¢. {16-fV}

1 2
023I0 2330, 2350, 2370, 2390, 40
Trace: (Discrete) Frequency (MHz)
Zite na. 1 A/C Chamber Data no. : 4
Dis. / &nt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit 1 FCC PART-15C (1G-AV)
Env. / Ins. : B593EM 25*C/63% Engineer : &lvin Yang
EUT : Wireless Speaker M/N:ACCITWR-T

Power Rating : 1Z20vac/&0Hz
Test Mode : TEE2403.328MHz

Ant. Cable Emission

Freg.  Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBpV) (dBpV/m) (dBpWm) (dE}
1 2373.900 28.58 6.32 -2.40 3z.51 54.00 21.4% Average
Z 2390.000 28.5% 6.34 -Z.B81 3z.12 54.00 21.88 Average
3 2403.000 28.62 6.36 67.14 102.12 54.00 -48.1Z Average

Remarks: 1. Emission Level= Antenna Factor + Cabls Loss + Reading.
Z. The emission levels that are 2Z0dE below the official
limit are not reported.
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Date of Test Nov. 08, 2006

EUT Wireless Speaker (Transmitter)

Temperature 25

Humidity 63

Transmitting Mode, Frequency:

Test Mode 2403.328MHz (CHO)

Test Voltage AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits
MHz dB/m dBuVv dBuV/m dBuV/m dB

Peak * 2382.400 45.61

Margin

Average * 2381.400 33.10

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX Corp. EMC Laboratory
No.53-11, Tin-fa Tsun, Lin-kou Hsiang, Taipel
County, Teiwan ROC.  Post Code 24443
Tel +686-2-26093133 Fac+535-2-26009303
Email com.tw

AUDIE Corp. EMC Laboratory
o531, Tin-fu Tsun, Lin-kow Hsiang, Taipei
County, Tawan ROC.  Post Code 24443
Tel+536-2-26092133 Fac+536-2-26009303

Emailtteme@iteme comtw

AUDIX 2

Data: 2
Level (dBuVim}
15

AUDIX 2
File: D: Test&Photo: 2006 DATAEM952510A'Radiated 15CTX Out of Band.EMI (8}

Data: 3 0
1-08 Level {dBuV:np Date: 2006-11-08

15

FCC PART-151) { lw

58 \ 58
1 2

File: D:'Test&Photo'2006 DATA'EM9525 10ARadiated 15C'TX Out of Band.EMI &3}
Date: 2006-1

FCC PART-150 {1G-RV}

AR

D2310 2330, 2350, 2370, 2390, 2410 023!0 2330, 2350, 2370, 2390, 2410

Frequency (MHz) Frequency (MHz)

Trace: (Discrete) Trace: {Discrete}

gite no. : &/C Chamher Data na. : 2 Site no. i &/C Chamber Data no. : 3

Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL Dis. / ant. : 3m 3115 Ant. pol. : VERTICAL
Timit : FOC PART-15C (1G-FKE) Limit 1 FCC PART-15C (le-aV)

Env. / Ins. : 835%3EM 25*C/63% Engineer : aAlvin Yang Env. / Ins. : 8333EM 23*C/é3% Engineer : Alvin Yang

EUT : Wireless Speaker M/ M ACCITWE-T EUT

Power Rating : 1Z0vVac/é0Hz

: Wireless Speaker M/H: ACCSTWR-T

Power Rating : 120Vac/é0Hz

Test Mode : TEZ403.328MHz Test Mode : TXZ403.3Z28MHz
ant. Cable Emission Ant. Cahble Emission
Freg. Factor Loss Reading Level Limits Margin Remark Freqg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB) (MHz) (dB/m) (dE) (dBEpV) (dEpV/m) (dEpV/m) (dE)
1 238Z.400 28.58 6.33 10.70 45.61 74.00 ZB.39 Peak 1 Z381.400 Z28.38 6.33 -1.81 33010 54.00 20.80 Awverage
Z 23%0.000 Z8.59 6.34 5.590 44.84 74.00 z9.16 Peak 2 Z3%0.000 28.59 6.34 -Zz.10 3z.84 54.00 z2l.16 Average
3 2403.000 28.62 6.36 T76.33 111.30 74.00 -37.30 Peak 3 Z4032.000 Z8.6Z2 6.36 T7Z.80 107.87 54.00 -53.87 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0d4E below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cshle Loss + Reading.
Z. The emission levels that are 20dE helow the official
linit are not reported.
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Nov. 08, 2006 25

Date of Test Temperature

EUT Wireless Speaker (Transmitter) Humidity 63

Transmitting Mode, Frequency:

2479.104MHz (CH37) AC 120V/60Hz

Test Mode Test Voltage

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits
MHz dB/m dBuVv dBuV/m dBuV/m dB

Peak * 2483.700 51.31

Margin

Average * 2483.600 36.29

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX Cotp. EMC Laboratory
o 3311, Tin-fi Tsun, Lin-kou Helang, Taipei
County, Taiwan ROC.  PostCode 243
Tel+886-2-25092133 Far-+386-2-26009303

Emailteme@tieme. com tw

File: D:iTest&Photo'2006 DATA'EMA52510A'Radiated 15C:TX'Out of Band.EMI Es)
Date: 2006-11-08

AUDIX Corp. EMC Laboratory
No.53-11, Tin-fis Tsun, Lin-kou Hsiang, Taipei
County, TawanROC.  Post Code 24443
Tel+386-2-26002133 Fax+836.2-26090303
Emailtteme@tieme.comtw

AUDIX ] AUDIX ]
File: I:'Test&Photo 2006 DATA'EM952510A'Radiated 150 TX 0wt of Band.EMI (8} Dat.

Data: 7 a: 6
"5 Level (dBuV:im) Date: 2006-11-08 15 Level (dBuVimn)

1

FCC PART-15C {1G-PK}

FCC PART-15€ {16-AV)

0

3160 2470. 2480 2490. 2500. 2510 2460 2470. 4BDF- - 2490. 2500. 2510
" Tequenc) Z]
Trace: (Discrete] Frequency {MHz)} Trace: (Discrete) uency (MHz)
gite no. : A/C Chamber Data no. : 7 gite no. : &/C Chamber Data no. : 6
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL Dis. / ant. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FOC PART-15C (1e-aV)

: FCC PART-15¢ (1G-PK)
Env. / Ins. : B593EM 25+%C/6&3%
EUT : Wireless Speaker

Limit
Engineer Env. / Ins. : B593EM 25*C/63% Enginesr : Alwvin Yang

M/ N:ACCITWR-T EUT

: alwvin Yang

: Wireless Spesaker M/N:ACCOTWE-T

Power Rating : 120Vac/é0Hz Power Rating : 1Z20Vac/60Hz
Test Mode : TEE4TS. 104MHz Test Modes 1 TEZ479.104MHz
Ant., cable Emission Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark Freg.  Factor Loss Reading  Level Limits Margin Remark
(MHz (dB/m} (dBE) (dBpV) (dBpV/m) (dEp¥/m) (dE) (MHz) (dB/m) (dE) (dBpv) (dBpWm) (dBpV/m) (dB)
1 2479.000 zE.76  6.44 77.35  11Z.56 74.00 -38.56 Peak 1 2475.000 28.76 6.44 66.63  101.84 54.00 -47.84 Average
z 2483.600 28.77  6.45 14.76 43,98 74.00  24.02 Peak 2 2483.600 28.77  6.45  1.07 36.23 54.00  17.71 Average
3 2483.700 28.77  6.45 16.09 51.31 74.00  22.69 Peak 3 2485.350 28.77  6.45  0.92 36.15 54.00  17.85 Aaverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dB below the officisl
limit ars not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. Ths emission levels that ars Z0dE below the official
limit are not reportsd.

Audix Technology Corporation Report No. EM-F950467



FCC ID. BEJ9QK-ACC97WKT Page 36 of 61

Date of Test Nov. 08, 2006 Temperature 25

EUT Wireless Speaker (Transmitter) Humidity 63

Transmitting Mode, Frequency:

2479.104MHz (CH37) AC 120V/60Hz

Test Mode Test Voltage

Emission Antenna Cable

Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits
MHz dB/m dBuVv dBuVv/m dBuVv/m dB

Peak * 2483.600 48.78

Margin

Average * 2483.600 38.96

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX Corp. EMC Laboratory
Ho 3311, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, TswanROC.  PostCode 24443
Tel:+536-2-26093137 Fac+535-3-26099303
Emailtteme@tteme comtw

AUDIE Corp. EMC Laboratory
Ho 5311, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan ROC Post Code:24443
Tel+826.2-26002133 Fac-+326-2-26009303
Email:tteme@tteme com bw

AUDIX J

Data: 5
Level {dBuvim}

AUDIX &

Data: 8
Level {dBuV/m}

File: D:'Test&Photo:2006 DATA'EEM952510A Radiated 15C TX'Out of Band.EMI (3}

File: D:'Test&Photo'2006 DATA'EMY525 10A'Radiate d15C TX Out of Band.EMI (8)
Date: 2006-11-08

Date: 2006-11-08

15 15
FCC PART-15¢ (16 PK)
" W 2 % Slean et
o
7160 2470. 180, 2190, 2500, 2510 Osa50 2470, 2480, 2490, 2500, 2510
Trace: (Discrete) Frequency (MHz) Trace: (Discrete) Frequency (MHz)
Zite no. : A/C Chamber Data no. : 8 Site no. : A/C Chambsr Data no. 5
Dis. / Ant. : 3w 3115 &nt. pol. : VERTICAL Dis. / Ant. : 3m 3115 Ant. pol. : VERTTCAT
Limit : FCC PART-15C (1G-PE) Timit ;PO BART-15C (16-AWV)
Env. / Ins. : B593EM Z5+C/633 Engineer : Alvin Yang Env. / Tns. : B5SS3EM  Z5+0/63% Brginmssr : Alvin Yang
EUT : Wireless Speaker  M/N:iACCITWR-T EUT D Wirsless Speaksr  M/N:ACCSTWE-T
Power Rating : 120Vac/é0Hz Power Rating : 120Vac/60Hz
Test Made : TEZ473. 104MHz Test Mods : TEZ4TS. 104MHz
ant. cable Enission Ant.  Cable Braission
Freq. Factor Loss Resding  Level Limits Margin Remark Freq. Factor Toss Reading Tevsl  Timits Margin Remark
(MHz)  (dB/m) (dB)  (dBpw) (dEpWim) (dBpvim) (dE) [(MHz)  (AB/m] (dB]  (dBpV) (dBpV/wl  (dBuV/m)  (dE)
1 2479.000 2B.76 6.44 71.72  10&.32 74.00 -32.92 Peak 1 Z479.000 2B.76 6.44 GA.62  101.82 54.00 -47.82 Avsrage
2 z483.800 2B.77  6.45 13.56 13.78 74.00  25.22 Peak 2 z4B3.eN0 2B.77  6.45 3.74 38.96  54.00  15.04 Averags
3 Z483.700 2B.77 .45 12.93 43.15 74.00  25.85 Peak 3 Z4B3.700 2B.77  6.45 3.Z1  3B.43 54.00  15.57 Avsrage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that ars Z0dB below the official
limit are not reported.
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4. 20dB BANDWIDTH MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the 20dB bandwidth measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 11, 06’|Aug. 10. 07’
2. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

4.2. Block Diagram of Test Setup

DC POWER _|EUT [WIRELESS SPEAKER SPECTRUM
SUPPLY (TRANSMITTER)] ANALYZER
—— :POWERLINE — :SIGNAL LINE

4.3. Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band
may have hopping channel carrier frequencies that are separated by 25kHz or
two-thirds of the 20dB bandwidth of the hopping channel, whichever is greater.

4.4. Operating Condition of EUT

4.4.1. Setup the EUT and simulator as shown on 4.2.
4.4.2. Turn on the power of all equipment.

4.4.3. EUT [Wireless Speaker (Transmitter)] was on transmitting frequency function
during the testing.

4.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 20dB.
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4.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Nov. 08, 2006 Temperature : 26 Humidity : 53 %
No.| Channel | Test Frequency | 20dB Bandwidth 213 i
(20dB Bandwidth)
1. 0 2403.328MHz 1.93MHz 1.287MHz
2. 19 2442.240MHz 1.93MHz 1.287MHz
3. 37 2479.104MHz 1.92MHz 1.280MHz

The maximum two-thirds of the 20dB bandwidth shall be at maximum 1.287MHz.

a Mkrl 1.93 MHz
Ref 20 dBm Atten 38 dB -0.33 dB

Peak

Ol
-4.3
dBm
LaAw

ML 32
33 FC

£
50k
Swp

Center 2.483 33 GHz Span 16 MHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 1.24 ms (61 pts)y
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Ref 20 dBm

4.6.2. Channel 39, Frequency: 2442.240MHz

- Agilent B3:27:18 Now 8, 2006

Atten 30 dB

FCC ID. BEJ9QK-ACCI97WKT Page 39 of 61

a Mkrl 1.3 MHz
1.19 dB

Peak

A AN

|7

ol
-4.4

dBm
LaAwy

Ml 52

53 FC ot

£0f:
>G50k

Swp

Center 2.442 24 GHz
#Res BW 188 kHz

#BH 188 kHz

Ref 20 dBm

4.6.3. Channel 78, Frequency: 2479.104MHz
# Agilent 89:20:20 Nov 8, 2006

il5]

Span 18 MHz
Sweep 1.24 ms (61 pts)y

a Mkrl 1.92 MHz
8.29 dB

Horm

A *

Center 2.479 16 GHz
#Res BW 108 kHz

#VEH 100 kHz

Span 18 MHz
Sweep 1.24 ms (BA@1 pts)
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5. CARRIER FREQUENCY SEPARATION MEASUREMENT

5.1.

Test Equipment

The following test equipment was used during the carrier frequency separation
measurement:

Item Type Manufacturer | Model No. |  Serial No. Last Cal. | Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 [Aug. 11, 06’|Aug. 10. 07’
2. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

5.2

5.3.

5.4.

5.5.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band may
have hopping channel carrier frequencies that are separated by 25kHz or two-thirds of
the 20dB bandwidth of the hopping channel, whichever is greater.

Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The channel
separation was measure by spectrum analyzer with 100kHz RBW and 100kHz VBW.
The video bandwidth not to be smaller than resolution bandwidth, the peak was mark
on adjacent bandwidth, the between of peak is carrier frequency separation.
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5.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Nov. 09, 2006 Temperature : 25 Humidity : 49 %

The minimum adjacent channel carrier frequency separation: 1.87MHz

[Above values have met the requirement as specified in section 4.3: frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel
carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth
of the hopping channel, whichever is greater.]
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6. TIME OF OCCUPANCY MEASUREMENT

6.1. Test EQuipment
The following test equipment was used during the time of occupancy measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 11, 06’|Aug. 10. 07’
2. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

6.2.

6.3.

6.4.

6.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (815.247(a)(1)(iii))

Fregquency hopping systems in the 2400-2483.5MHz shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not be
greater than 0.4 seconds within a period of 0.4 seconds multiplied by number of
hopping channels employed.

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of

the fundamental frequency was measure by spectrum analyzer with LIMHz RBW and
1MHz VBW. VBW>RBW ; Span=zero span.

Centered on a hopping channel sweep=as necessary to capture the entire dwell time

per hopping channel ; Detector function=peak ; Trace=Max hold
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6.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Nov. 09, 2006 Temperature : 25 Humidity : 49 %

Duty cycle: 20 channels*0.4 seconds = 8 seconds

Test Frequency: 2403.328MHz

For per second of 9 channels appearance, the longest time of occupancy for each of 8
seconds is:

9 channels*8 seconds* 4.638ms = 333.936ms (<400ms)

Test Frequency: 2442.240MHz

For per second of 9 channels appearance, the longest time of occupancy for each of 8
seconds is:

9 channels*8 seconds* 4.600ms = 331.200ms (<400ms)

Test Frequency: 2479.104MHz

For per second of 9 channels appearance, the longest time of occupancy for each of 8
seconds is:

9 channels*8 seconds* 4.626ms = 333.072ms (<400ms)
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6.6.2. Channel 19, Test Frequency: 2442.240MHz
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Channel 37, Test Frequency: 2479.104MHz
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7. NUMBER OF HOPPING CHANNELS MEASUREMENT

7.1.

Test Equipment

The following test equipment was used during the number of hopping channels
measurement:

Item Type Manufacturer | Model No. |  Serial No. Last Cal. | Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 [Aug. 11, 06’|Aug. 10.07°
2. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

7.2.

7.3.

7.4.

7.5.

7.6.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits (815.247(a)(1)(iii))

Frequency hopping systems which use fewer than 20 hopping frequencies may employ
intelligent hopping techniques to avoid interference to other transmissions. Frequency
hopping systems may avoid or suppress transmissions on a particular hopping
frequency provided that a minimum of 15 non-overlapping channels.

Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. Sweep=Auto ; Detector function=peak ; Trace=Max hold

Test Results
PASSED. All the test results are attached in next page.

Test Date : Nov. 09, 2006 Temperature : 25 Humidity : 49 %

The number hopping channel is 20.
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8. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

8.1. Test Equipment
The following test equipment was used during the maximum peak output power

measurement:

Item Type Manufacturer | Model No. |  Serial No. Last Cal. Next Cal.
1. |Power Meter Antrisu ML2487A | 6K000001563 | Jan. 09, 06’ | Jan. 08, 07’
2. |Power Sensor Antrisu MAZ2491A 030873 Jan. 09, 06’ | Jan. 08, 07’
3. |DC Power Supply | TOP WARD | 3303A 721773 N/A N/A

8.2. Block Diagram of Test Setup
DC POWER _|EUT [WIRELESS SPEAKER
SUPRLY (TRANSMITTER)] POWER SENSOR
POWER METER
—— :POWER LINE — : SIGNAL LINE
8.3. Specification Limits (§15.247(b)-(1))
The Limits of maximum Peak Output Power for frequency hopping systems in
2400-2483.5MHz is: 0.125Watt. (21dBm)
8.4. Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in 4.4 except the
test set up replaced by section 8.2.
8.5. Test Procedure
The transmitter output was connected to the power sensor and record the reading of
power meter.
8.6. Test Results

PASSED. All the test results are listed below.

Test Date : Nov. 09, 2006 Temperature : 25 Humidity : 49 %

No.| Channel | Test Frequency | Peak Output Power Limit
1. 0 2403.328MHz 16.57dBm 21dBm
2. 19 2442.240MHz 17.91dBm 21dBm
3. 37 2479.104MHz 17.53dBm 21dBm
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9. EMISSION LIMITATIONS MEASUREMENT

9.1. Test Equipment
The following test equipment was used during the emission limitations measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 11, 06’|Aug. 10. 07’
2. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

9.2.

9.3.

94.

9.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).(

This test result attaching to 83.6.3)

Operating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with frequency range from 30MHz to 25GHz.
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9.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Nov. 08, 2006 Temperature : 25 Humidity : 49 %

1. 2403.328MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the —45.97dBm
is max value that is lower than 20dB of primary channel.

2. 2442.240MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the -50.58dBm
is max value that is lower than 20dB of primary channel.

3. 2479.104MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the —49.44dBm
is max value that is lower than 20dB of primary channel.

Note: The peak above the limit line is the carrier frequency.

9.6.1. Channel 0, Frequency: 2403.328MHz
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10.BAND EDGES MEASUREMENT

10.1.Test Equipment
The following test equipment was used during the band edges measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 11, 06’|Aug. 10. 07’
2. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

10.2.Block Diagram of Test Setup

The same as section.4.2.

10.3.Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)). (

This test result attaching to 83.6.3)

10.4.0perating Condition of EUT
Same as carrier frequency separation measurement which was listed in section 4.4.

10.5.Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

10.6.Test Results
PASSED. The testing data was attached in the next pages.

Test Date : Nov. 08, 2006 Temperature : 26 Humidity : 53 %
1. Upper Band edge : The highest emission level is — 43.40dBm on 2.39992GHz

2. Below Band edge: The highest emission level is — 47.74dBm on 2.48358GHz
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10.6.1. Below Band edge
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11.DEVIATION TO TEST SPECIFICATIONS

NONE
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